: 26GE0296-HO-1a
:1of 36

: April 6, 2006

: April 12, 2006

: BABBT007A

Test report No.
Page

Issued date
Revised date
FCCID

UL Apex Co., Lid.

EMI TEST REPORT

Test Report No.: 26GE0296-HO-1a

Applicant FUJITSU TEN Limited
Type of Equipment DISPLAY

Model No. BTO007A

FCCID BABBT007A

Test standard FCC Part 15 Subpart C

Section 15.207, Section 15.247: 2006

Test Result Complied

1. This test report shall not be reproduced in full or partial, without the written approval of
UL Apex Co., Ltd.

2. The results in this report apply only to the sample tested.

3. This equipment is in compliance with the above regulation. We hereby certify that the data contain a
true representation of the EMC profile.

4. The test results in this report are traceable to the national or international standards.

Date of test:
March 26 to 30, 2006

Tested by: / footae
K. Gdocds [
Kenichi Adachi Yasuyuki Fukui
EMC Services EMC Services
Approved by : //"—'
Naoki Sakamoto
Group Leader of
EMC Services
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)



Test report No.
Page

Issued date
Revised date
FCCID

: 26GE0296-HO-1a
:2o0f 36

: April 6, 2006

: April 12, 2006

: BABBT007A

CONTENTS

PAGE

SECTION 1: Client information

SECTION 2: Equipment under test (E.U.T.)

SECTION 3: Test specification, procedures & results
SECTION 4: Operation of E.U.T. during testing

SECTION 5: Spurious Emission
SECTION 6: Bandwidth

SECTION 7: Maximum Peak Output Power

SECTION 8: Carrier Frequency Separation
SECTION 9: Number of Hopping Frequency

SECTION 10: Dwell time

APPENDIX 1: Photographs of test setup

Spurious Emission (Radiated)

oooooo

APPENDIX 2:Test instruments

APPENDIX 3: Data of EMI test

Carrier Frequency Separation

20dB Bandwidth

Number of Hopping Frequency

Dwell time

Maximum Peak Output Power
Radiated Spurious Emission

Conducted Spurious Emission

99% Occupied Bandwidth

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)



Test report No.

Page
Issued date
Revised date

: 26GE0296-HO-1a
:3of 36

: April 6, 2006

: April 12, 2006

FCC ID : BABBT007A
SECTION 1: Client information
Company Name : FUJITSU TEN Limited
Brand Name : FUJITSU TEN
Address : 2-28 Gosho-Dori 1-chome, Hyogo-ku, Kobe, 652-8510 Japan
Telephone Number : +81-78-682-2159
Facsimile Number : +81-78-671-7160
Contact Person : Naoto Nishimura

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment : DISPLAY
Model No. : BTO007A
Serial No. : 2G000014
Country of Manufacture : Japan
Condition of EUT : Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Rating : DC12.0V
Receipt Date of Sample : March 22, 2006
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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2.2 Product Description

Model No: BTO07A (referred to as the EUT in this report) is the DISPLAY with built-in Bluetooth.
It is installed in vehicle, and displays the information on navigation, audio & visual, and others on a screen.

It has the interface which can be operated by touching
to a cellular phone is offered.

Clock frequencies in the system

Equipment Type
Frequency of Operation

Bandwidth & Channel spacing
Modulation

Mode of Operation

ITU code

Power Supply

Antenna Type
Antenna Connector Type

Antenna Gain

a screen top. Moreover, Bluetooth is used and the service linked

12.55MHz, SMHz, 4MHz (Microprocessor)
12.079MHz,14.549MHz (CPU),
16.616MHz,33.231MHz,27MHz,32.768KHz (Drawing dot clock)
Transceiver

2402-2480MHz

79MHz & 1MHz
FHSS

Duplex

FID

DC12.0V (EUT)
DC3.3V (RF Module part)

Reverse F type (ANT0450-16B/U-BT)
U.FL (SMT Type )

-1.14dBi

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification : FCC Partl5 Subpart C : 2006

Title : FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional

Radiators

Section 15.207 Conducted limits: 2006
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz: 2006

FCC 15.31 (e)
The stable voltage (DC3.3V) is constantly supplied to RF Module by DC-DC converter. Therefore, this EUT complies

with the requirement

FCC Part 15.203 Antenna requirement
It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
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3.2 Procedures and results

; q . . Worst
No. Item Test Procedure Specification Remarks | Deviation _ Results
Margin*0)
FCC: ANSI C63.4:2003
Conducted 7. AC powerline conducted FCC: Section 15.207
1 o . N/A N/A N/A*1)
Emission emission measurements IC: RSS-Gen 7.2.2
IC: RSS-Gen 7.2.2
Carrier FCC: ANSI C63.4:2003 FCC:
13. Measurement of intentional . .

2 [Frequency radiators Section15.247(a)(1) Conducted  |N/A Complied

Separation IC: - IC: RSS-210 A8.1 (2)
FCC: ANSI C63.4:2003 FCC:
. 13. Measurement of intentional . .
3 |20dB Bandwidth radiators Section15.247(a)(1) Conducted  |N/A Complied
IC: - IC: RSS-210 A8.1 (1)
Number of FCC: ANSI C63.4:2003 FCC:

4 . 13. Measurement of intentional . .
Hopping radiators Section15.247(a)(1)(iii) |Conducted  [N/A Complied
Frequency IC: - IC: RSS-210 A8.1 (4)

FCC: ANSIC6342003  |pcce See data.

5 . 13.Measurement of intentional . .

Dwell time radiators Section15.247(a)(1)(iii) |Conducted  [N/A Complied
IC: - IC: RSS-210 A8.1 (4)
FCC: ANSI C63.4:2003 FCC:

6 Maximum Peak 13. Measurement of intentional . .

Output Power radiators Section15.247(b)(1) Conducted N/A Complied
IC: RSS-Gen 4.6 IC: RSS-210 A8.4 (2)
FCC: ANSI C63.4:2003

Band Edge 13. Measurement of intentional [FCC: Section15.247(d) R

7 . radiators Conducted  |N/A Complied

Compliance IC IC: RSS-210 A8.5
[Tx] 2.1dB
. . 4960.0MHz,
, FCC: ANSIC63.4:2003  |peC: Section]5.247(d) oo
Spurious 13. Measurement of intentional Conducted Ver, AV, Ch: High .
8 L diators IC: RSS-210 A8.5 . N/A Complied
Emission radia Radiated [Rx] 6.6dB
IC: RSS-Gen 4.7 and 4.8 RSS-Gen 7.2.1 and 7.2.3
2460.0MHz
Hor, AV
Note: UL Apex’s EMI Work Procedures No.QPMO0S5 and QPM15.
*0) The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*1) This test is not applicable, because the EUT does not have AC mains and is installed into vehicle.
*These tests were also referred to FCC Public Notice DA 00-705 "Guidance on Measurement for Frequency Hopping
Spread Spectrum Systems".
*These tests were performed without any deviations from test procedure except for additions or exclusions.
3.3  Addition to standards
No. [Item Test Procedure Specification Remarks |Deviation |Worst margin [Results
1 99% Occupied IC: RSS-Gen 4.4.1 IC: RSS-Gen 4.4.1 Conducted [N/A N/A N/A
Band Width
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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34 Uncertainty

Spurious Emission (Radiated)
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is £4.59dB(3m)/ £4.58dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.62dB(3m)/ +4.60dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is £5.27dB.
[Tx] The data listed in this report meets the limits unless the uncertainty is taken into consideration.
[Rx] The data listed in this test report has enough margin, more than the site margin.

Other test except Conducted Emission and Spurious Emission (Radiated)
The measurement uncertainty (with a 95% confidence level) for this test is +3.0dB.

35 Test Location

UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116 Facsimile : +81 596 24 8124
FCC IC Registration Width x Depth x Size of Other
Registration | Number Height (m) reference ground plane (m) / rooms
Number horizontal conducting plane
No.1 semi-anechoic | 313583 1C4247A 192x11.2x7.7m | 7.0 x 6.0m Preparation
chamber room
No.2 semi-anechoic | 846015 1C4247A-2 7.5x5.8x52m 4.0 x 4.0m -
chamber
No.3 measurement - - 4.0x6.0x2.7m N/A -
room
No.4 measurement - - 4.0x6.0x2.7m N/A -
room
No.5 shielded room | - - 6.0 x 6.0 x 3.9m N/A -
No.6 shielded - - 4.0x4.5x2.7m N/A -
room
No.6 preparation - - 4.75x5.4x3.0m N/A -
room
No.7 shielded room | - - 4.7x7.5x2.m 4.7x7.5m -
No.8 measurement - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.7 shielded
room.

3.6  Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The mode used for test:  Transmitting mode(Packet size DH5[worst size])
- Low Channel :2402MHz
- Mid Channel :2441MHz
- High Channel :2480MHz
Receiving mode
- Mid Channel :2441MHz
Inquiry mode

*Remarks: Test was not performed at AFH mode, because the decrease of number of channel (min: 20ch) at AFH mode
does not influence on the output power and bandwidth of the EUT. However, the limit level 125mWof AFH mode was
used for the test.

4.2 Configuration and peripherals

* Cabling and setup were taken into consideration and test data was taken under worse case conditions.

Description of EUT and Support equipment
No. | Item Model number | Serial number | Manufacturer Remarks
A DISPLAY BT007A 2G000014 FUJITSU TEN Limited EUT
B Car Battery 40B10L A030402 YUASA -
List of cables used
No. | Name Length (m) | Shield
1 DC Power Cable 0.9 N
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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SECTION 5: Spurious Emission

[Conducted]

Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 1.0m, raised 80cm above the conducting ground plane.

The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 and outside the restricted band of 15.205.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver / Spectrum Analyzer Spectrum Analyzer
Detector QP: BW 120kHz(T/R) PK: RBW:1MHz/VBW: 1MHz
IF Bandwidth 20dBc : RBW: 100kHz AV: RBW:1MHz/VBW:10Hz
VBW: 300kHz (S/A) 20dBc : RBW:100kHz/VBW:300kHz

The test was made on EUT at the normal use position.

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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SECTION 6: Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 7: Maximum Peak Output Power

Test Procedure
The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 8: Carrier Frequency Separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 9: Number of Hopping Frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 10: Dwell time

Test Procedure
The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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APPENDIX 1: Photographs of test setup

Spurious Emission (Radiated)

Front

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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APPENDIX 2:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item |Calibration Date *
Interval(month)
MAEC-01 Anechoic Chamber | TDK Semi Anechoic RE 2005/11/14 * 12
Chamber 10m
MHA-05 Horn Antenna Schwarzbeck BBHA9120D RE 2006/01/09 * 12
MTR-01 Test Receiver Rohde & Schwarz | ESI40 RE 2005/11/10 * 12
MCC-25 Microwave Cable | Suhner SUCOFLEX104 | RE 2005/08/30 * 12
1G-26.5GHz
MCC-18 Microwave Cable | Suhner SUCOFLEX 104 | RE 2006/02/02 * 12
1G-26.5GHz
MPA-01 Pre Amplifier Agilent 8449B RE 2006/02/09 * 12
MPA-05 Pre Amplifier TSJ TSJ 1-26.5GHz | RE 2005/07/08 * 12
PreAmp
MHF-05 High Pass Filter Tokimec TF323DCA RE 2006/01/24 * 12
MSA-07 Spectrum Analyzer | Agilent E4408B AT 2006/03/24 * 12
MAT-24 Attenuator(10dB)( | Agilent 8493C AT 2005/06/03 * 12
abovel GHz)
MCC-06 Microwave Cable | Suhner SUCOFLEX 104 | AT 2006/02/02 * 12
1G-26.5GHz
MHA-01 Horn Antenna EMCO 3160-09 RE 2006/01/09 * 12
MCC-05 Microwave Cable | Storm 421-011 (90- RE 2006/01/04 * 12
1G-50GHz 1394-079 )
MCC-27 Microwave Cable | Suhner SUCOFLEX101 | RE 2005/08/30 * 12
1G-50GHz
MOS-01 Digital Humidity | N.T NT-1800 2004/11/25 * 24
Indicator
MBA-01 Biconical Antenna | Schwarzbeck BBA9106 RE 2005/10/10 * 12
MLA-01 Logperiodic Schwarzbeck USLP9143 RE 2005/10/14 * 12
Antenna
MCC-01 Coaxial Cable 0.1- | Suhner/storm/Agil | - RE 2006/02/20 * 12
3000MHz ent/TSJ
MPA-04 Pre Amplifier Agilent 8447D RE 2005/05/24 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2005/12/16 * 12
MBTR-10 Spectrum Analyzer | Rohde & Schwarz | FSP30 AT 2005/11/01 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

RE: Radiated emission,
AT: Antenna terminal measurements

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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APPENDIX 3: Data of EMI test
Carrier Frequency Separation
UL Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded Room
COMPANY . FUJITSU TEN Limited REGULATION : FCC Partl5 Subpart C 15.247(a)(1)
EQUIPMENT . DISPLAY TEST DISTANCE : -
MODEL BT007A DATE . 03/28/2006
S/N 2G000014 TEMPERATURE : 25deg.C
POWER DC12V HUMIDITY : 41%
MODE Tx(Hopping on)/Inquiry ENGINEER : Kenichi Adachi
Ch Freq. Channel separation Limit
[MHz] [MHz]
Low 2402.0 1.000 > two-thirds of the 20dB Bandwidth or 25[kHz] (whichever is greater)
Mid 2441.0 1.000 > two-thirds of the 20dB Bandwidth or 25[kHz] (whichever is greater)
High 2480.0 1.000 > two-thirds of the 20dB Bandwidth or 25[kHz] (whichever is greater)
Inquiry 2433.0 2.000 > two-thirds of the 20dB Bandwidth or 25[kHz] (whichever is greater)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Carrier Frequency Separation

Ch:Low

Ch:Mid

i Agilent R T i Agilent R T
Mkr1 &4 100000 MHz Mkr1 &4 1.00000 MHz
RefD dBm Atten 10 dB -0.603 dB Ref0 dBm Atten 10 dB 0.026 dB
Peak Peak
Log 3 Log N
10 10 S
agr | J'*’N_“( e dB/ /Nwm““‘\\“ /’ML‘”‘V‘\ o "
M// N /M‘f
S1 Mz §1 mz
S3 FC §3 FC|
AA AA
Viarker A Viarker A
1000000 MHz 1.000000 MHz
-0.609 dB 0.026 dB
Center 2.403 GHz Span 2.5 MHz Center 2.441 GHz Span 2.5 MHz

#Res BW 100 kHz #\/BW 300 kHz Sweep 5 ms (401 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Ch:High

Inquiry

4 Agilent R T 5 Agllent R T
Mkr1 4 1.00000 MHz Mkr1 & 20000 MHz
Ref0 dBm Atten 10 dB 1.285 dB Ref0 dBm Atten 10 dB 0.018 dB
Peak Peak
Loy Log e
10 b 10
dBf “{ﬂv—w—“ﬁ—«m\ Www\‘ /.«VV\’—V\S /‘K B/ N

T P

.

] .

$1 M2 S$1 M2
$3 FC| $3 FC|
AR Ah
Marker A Markegr A
1.000000 MHz 2.000000 MHz
1.285 dB 0.014 dB

Center 2.479 GHz
#Res BW 100 kHz

Span 2.5 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Center 2.433 GHz
#Res BW 100 kHz

Span 5 MHz

#YBW 300 kHz Sweep § ms {401 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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20dB Bandwidth

UL Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded Room

COMPANY FUJITSU TEN Limited REGULATION : FCC Partl5 Subpart C 15.247(a)(1)
EQUIPMENT DISPLAY TEST DISTANCE : -
MODEL BTO007A DATE 1 03/27/2006
S/N 2G000014 TEMPERATURE : 25deg.C
POWER DC12V HUMIDITY : 41%
MODE Tx(Hopping off)/Inquiry ENGINEER : Kenichi Adachi
Ch Freq. 20dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
Low 2402.0 0.862 -
Mid 2441.0 0.875 -
High 2480.0 0.863 -
Inquiry 2433.0 0.703 -
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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20dB Bandwidth

Ch:Low

Ch:Mid

i Agilent  08.00:50 Apr 6, 2006 R T A Agllent  08:01:57 Apr6, 2006 R T
Ref0 dBm Atten 10 dB Ref0 dBm Atten 10 dB
#Peak #Peak
Log Log
10 = 10 =Y
dB/ 27 A dB/ i
1% 15
rSpar
3.000000000 MHz
Center 2.402 GHz Span 3 MHz Center 2.441 GHz Span 3 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 5 ms (401 pts) #Res BW 30 kHz #/BW 100 kHz Sweep 5 ms (401 pts)
Occupied Bandwidth Oce BW % Pt 99.00 % Occupied Bandwidth Occ BW % Pwr 9900 %
831.2717 kHz w8 -0 836.1814 kHz xdf 2000 4B
Transmit Freg Emor -18.507 kHz Transmit Freq Error -15.389 kHz
# dB Bandwidth 861 616 kHz % dB Bandwidth 674748 kHz

Ch:High

Inquiry

S Agilent  08:02:59 AprB, 2006 R T o Agilent  08:1403 AprB, 2006 R T
Ref0 dBm Atten 10 dB Ref0 dBm Atten 10 dB
#Peak #Peak o
Log Log 'i\
10 = = 10
dB/ 2 i S EE2 VAR,

i
N P R [
i ) n/

Center 2.48 GHz Span 3 MHz Center 2.433 GHz Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 5 ms ({01 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BYW % Par 99.00 % Occupied Bandwidth Oce BW % Par 99.00 %

838.9092 kHz neE s 963.7163 kHz R D0E
Transmit Freg Error -13.815 kHz Transnit Free Errar -15.603 kHz
% dB Bandwidth 863 212 kHz % dB Bandwidth 703235 kHz

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Number of Hopping Frequency

UL Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded Room

COMPANY : FUJITSU TEN Limited REGULATION : FCC Part15 Subpart C 15.247(a)(1)(iii)
EQUIPMENT . DISPLAY TEST DISTANCE Do-
MODEL . BTO07A DATE - 03/27/2006
S/N ;. 2G000014 TEMPERATURE 1 25deg.C
POWER . DCI12V HUMIDITY : 41%
MODE :  Tx(Hopping on)/Inquiry ENGINEER : Kenichi Adachi
Mode Number of channel Limit
[time] [time]
Tx(Hoppng on) 79 =15
Mode Number of channel Limit
[time] [time]
Inquiry 32 =15
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Number of Hopping Frequency

Hopping on (1/3)
R T
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Hopping on (3/3)
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Peak
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51 Mz
53 FC
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Inquiry (2/3)
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Dwell time

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

COMPANY : FUJITSU TEN Limited REGULATION : FCC Partl5 Subpart C 15.247(a)(1)(iii)
EQUIPMENT DISPLAY TEST DISTANCE : -
MODEL BT007A DATE : 03/28/2006
S/N 2G000014 TEMPERATURE : 25deg.C
POWER DC12V HUMIDITY : 4%
MODE Tx(Hopping on)/Inquiry ENGINEER : Kenichi Adachi
Mode Number of transmission Length of Result Limit
in a 31.6(79 Hopping x 0.4) transmission time
/ 12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DHI1 50 times /5sec. x 31.6 =316.00 times 0.500 158 400
DH3 141.8 times 1.755 249 400
DHS5 101.8 times 3.020 307 400
Inquiry 100times / Isec. x 12.8 = 1280 times 0.210 269 400
HAverage data of 5 tests
Dwell time factor (Worst mode: DHS)
Dwell time factor=20log,,(dwell time/100ms)
=20log;o((((101.8times/31.6sec)*0. 1sec)*3.020ms)/100ms)
=20log;(((0.322times*3.020ms/100ms)
=20log;(((0.972ms/100ms)
=-40.24 [dB]
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile
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Dwell time
DHI (172) DHI (2/2)
4 Agilent R T 50 Agilent R T
Mkrl & 500 ps
Ref0 dBm Atten 10 dB Ref0 dBm Atten 10 dB -31.78 dB
Peak Peak
Log Log
10 10 e —
dB/ dB/ _\I}
st \mﬂ' s1 W Pt A W = -3
S3 FS| S3 FS
AA AA
Varker A
500 000 Hs
- Laind
-31.78 dB
Center 2.441 GHz Span 0 Hz Center 2.441 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 5 s (101 pts) Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (101 pts)

RBW 100 kHz i Agilent E T
* VBW 100 kHz
Ref 10 dBm ALt 40 dB SWr 31.6 s Mkr1 4 1.755 ms
Ref0 dBm Atten 10 dB -24.12 dB
Peak
Log
10 e
dB/ ? !
% [ |
$1 WA bt L T
53 FS|
AA
Viarker A
1.7550000 ms
2412 dB
Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 3 MHz Sweep 6 ms (401 pts)

Ll ittty

Center 2.441 GHz

3.16 s/

Dat e: 6. APR 2006 10: 59: 28
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Dwell time

DHS5 (1/2)

DHS (2/2)

RBW 100 kHz
* VBW 100 kHz

Att 40 dB SWr 31.6 s

Center 2.441 GHz

i Agilent R T

Mkl & 3.02ms
Ref0 dBm -33.16 dB
Peak
Loy
10 o
dB/ \

Atten 10 dB

®

§1 W ] A
8§83 FS
AA

[Wiarker A
2.020000000 ms
-33.15dB

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 3 MHz Sweep 8 ms (401 pts)

e om0 ue dMQUITY (1/2) Inquiry (2/2)
i Agilent R T i Agilent E T
Mkrl 4 210 ps
Ref0 dBm Atten 10 dB Ref0 dBm Atten 10 dB 16.52 dB
Peak Peak
Log * Log .
10 10
dB/ | dB/
| fli \1
s1 s1 w3 -] i [TENS
53 FS| 53 FS§
AA AA
Viarker A
21000000 ns
- HS
16.52 dB
Center 2.433 GHz Span 0 Hz Center 2.433 GHz Span 0 Hz
Res BW 100 kHz #YBW 100 kHz Sweep 15 @01 pts) Res BW 1 MHz #VYBW 3 MHz Sweep 4 ms (401 pts)
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Maximum Peak Output Power

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

COMPANY : FUJNITSU TEN Limited REGULATION : FCC Part15 Subpart C 15.247(b)(1)
EQUIPMENT DISPLAY TEST DISTANCE ~ : -
MODEL BTO007A DATE : 03/28/2006
S/N 2G000014 TEMPERATURE 1 25deg.C
POWER DCI12V HUMIDITY 1 41%
MODE Tx(Hopping off)/Inquiry ENGINEER : Kenichi Adachi
Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2402.0 -13.06 0.55 9.55 -2.96 20.96 23.92
Mid 2441.0 -12.87 0.48 9.55 -2.84 20.96 23.80
High 2480.0 -12.98 0.45 9.55 -2.98 20.96 23.94
Inquiry 2429.0 -12.84 0.48 9.55 -2.81 20.96 23.77

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer)+ Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Maximum Peak Output Power

Ch:Low

Ch:Mid

A Agilent R T 0 Agilent R T
Mkr1 2.4801375 GHz Mkr1 2.4410250 GHz
Ref0 dBm Atten 10 dB -13.06 dBm Ref0 dBm Atten 10 dB -12.87 dBm
Peak Peak
Loy 2 Loy
10 [ — % ] 10 f———
dB/ ] | B/ ] |
I I
51 M2 S1 M2
83 FC| 53 FC|
AR AR
viarker Center
2 4801 37500.GHz 2 4410000 GHz
-13.06 dBm
Center 2.48 GHz Span 5 MHz Center 2.441 GHz Span 5 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 5 ms ({01 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 5 ms (401 pts)
. .
Ch:High Inquiry
i Agilent R T i Agilent E T
Mkr1 2.4020250 GHz Mkr1 2.4290250 GHz
Ref0 dBm Atten 10 dB -12.98 dBm Ref0 dBm Atten 10 dB -12.84 dBm
Peak Peak
Log L Loy
10 [ —13 10 | e [
dB/ ] ™ dB/ ] ™
|
51 M2 S1 M2
83 FC| 53 FC
AR AR
[Viarker [Warker
2 402025000 GHz 2 4290250 GHz
-12.98 dBm -12.64 dBm
Center 2.402 GHz Span 5 MHz Center 2.429 GHz Span 5 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 5 ms (401 pts) #Res BW 1 MHz #/BW 3 MHz Sweep 5 ms (401 pts)
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Radiated Spurious Emission

(30MHz-1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UC Apex Co., Ltd. Head Office EMC Lab. No.1 Semi An_echoic Cham|

ber
2006/03/30 01:21:41

Date :
Applicant : FUJITSU TEN Limited Report No. 26GE0296-HO
Kind of EUT © DISPLAY Power .
Mode! No. : BTO07A Temp. /Humi . 20deg. C / 32%
Serial No. © 2G000014 Operator © Yasuyuki Fukui
Mode / Remarks : Bluetooth Transmitting 2402MHz
LIMIT © FCC15C §15.247(d)3m, belowlGHz:QP / RSS-210 A8.5 .
Horizontal
—— Vertical
[dBuV/m] << QP DATA >> CXD I;Iolr:]z(o:;tal
80
70
60
50 T
40
%F X o o
30 TP i IF
20 7[1 ?
10 w@
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
. Antenna Loss& . . .
Frequency Reading DET Factor Gain Level Angle | Height [ o Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Degl [em] [dBuV/m] [dB1 |
55972 23.8 QP 9.4 -20.0 13.2 269 300 | Hori. 40.0 26.8
56.513 30.8 QP 9.3 -20.0 20.1 262 100 [ Vert. 40.0 19.9
99.800 32.1 QP 10.5 -19.1 235 6 100 [ Vert. 435 20.1
100.000 22.1 QP 105 -19.1 13.5 277 300 | Hori. 435 30.0
358.918 293 QP 16.3 -16.5 29.1 1 100 [ Vert. 46.0 16.9
360321 36.1 QP 16.4 -16.4 36.1 40 100 | Hori. 46.0 9.9
370.340 342 QP 16.7 -16.4 345 41 100 | Hori. 46.0 116
368.737 311 QP 16.7 -16.4 314 6 167 | Vert. 46.0 14.6
432013 27.6 QP 17.7 -16.5 28.8 99 100 | Hori. 46.0 172
432.000 322 QP 17.7 -16.5 334 355 100 | Vert. 46.0 12.6
464.128 234 QP 17.8 -16.5 24.7 297 100 | Hori. 46.0 213
465.531 29.9 QP 178 -16.5 312 163 100 [ Vert. 46.0 148
565.131 29.0 QP 18.7 -16.2 315 128 100 [ Vert. 46.0 145
569.339 23.9 QP 18.7 -162 26.4 114 100 | Hori. 46.0 19.6

CHART:WITH FACTOR

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz—- HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

Telephone

Facsimile : +81 596 24 8124
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DATA OF RADIATED

Radiated Spurious Emission

(30MHz-1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

Date : 2006/03/30 02:44:18

Applicant FUJITSU TEN Limited Report No. 26GE0296-HO
Kind of EUT DISPLAY Power DC12V
Mode! No. BT007A Temp. /Humi. 20deg. C / 32%
Serial No. 26000014 Operator Yasuyuki Fukui
Mode / Remarks Bluetooth Transmitting 2441NMHz
LIMIT : FCC15C § 15.247(d)3m, below1GHz:QP / RSS-210 A8.5 .
Horizontal
— Vertical
[dBuV/m] << QP DATA >> © }\'!Syr"if?:f‘“'
80
70
60
50 F
40
R
30 7 o J?
20 < ?
10 (P P
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
Antenna Loss&
Frequency Reading DET Factor o Level Angle Height Polar Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] Deg) [em] [dBuV/m] [dB]
55.431 311 QP 9.5 200 206 262 100 | Vert 400 19.4
56513 238 QP 93 200 131 245 300 | Hori. 400 269
99.800 322 QP 105 -19.1 236 5 100 | Ve 435 199
100.882 2.1 QP 106 -19.1 13.6 78 300 | Hori 435 299
360321 362 QP 16.4 -164 362 40 100 | Hori 460 9.8
360.321 296 QP 164 -164 2.6 5 100 | Ve 46.0 164
370.140 309 QP 167 -164 312 3 160 | ver. 460 148
371543 345 QP 168 -164 349 42 100 | Hori 46.0 11
431.863 270 QP 177 -16.5 282 88 100 | Hori. 460 178
431.863 311 QP 177 -16.5 323 355 100 | ver. 460 137
465531 2.1 QP 178 -16.5 244 290 100 | Hori. 460 216
465531 292 QP 178 -16.5 305 170 100 | Vert 460 155
565.131 231 QP 187 -16.2 256 114 100 | Hori. 460 204
290 QP 187 -16.2 315 121 100 | Vert. 460 145
CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission

(30MHz-1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UC Apex Co., Ltd. Head UTfice EMC Lab. No.1 Semi Anechoic Chamber
2006/03/30 03:13:44

Date :

Applicant © FUJITSU TEN Limited Report No. 26GE0296-HO
Kind of EUT © DISPLAY Power . 1 DC12V
Mode! No. : BTO0O7A Temp. /Humi. 20deg. C / 32%
Serial No. © 26000014 Operator © Yasuyuki Fuku
Mode / Remarks : Bluetooth Transmitting 2480MHz
LIMIT :  FCC15C §15.247(d)3m, belowlGHz:QP / RSS-210 A8.5 .
Horizontal
— Vertical
[dBuV/m] << QP DATA >> ? l\—lg]rlliz(?lr]ltal
80
70
60
50 T
40
?? X
30 mﬁi ®
20 *
10 ¢ 9
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
Frequency Reading DET ‘}"ﬂ';’::a Lg:ff‘ Level Angle | Height | oo Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB1 |
55.431 32.1 QP 9.5 -20.0 21.6 253 100 [ Vert. 40.0 18.4
55.972 238 QP 9.4 20.0 13.2 240 300 | Hori. 40.0 26.8
99.259 223 QP 104 -19.1 13.6 80 300 | Hori. 435 29.9
99.800 323 QP 105 -19.1 23.7 6 100 [ Vert. 435 19.8
360.321 36.8 QP 16.4 -16.4 36.8 52 100 | Hori. 46.0 9.2
360.321 29.8 QP 16.4 -16.4 29.8 6 100 [ Vert. 46.0 16.2
368.737 34.1 QP 16.7 -16.4 34.4 10 100 | Hori. 46.0 11.6
370.140 30.0 QP 16.7 -16.4 303 355 155 [ Vert. 46.0 15.7
393.988 258 QP 175 -16.5 26.8 356 100 | Hori. 46.0 19.2
398.196 24.8 QP 17.6 -16.4 26.0 183 100 [ Vert. 46.0 20.0
431.863 272 QP 17.7 -16.5 28.4 98 100 | Hori. 46.0 17.6
431.863 31.9 QP 17.7 -16.5 33.1 4 100 [ Vert. 46.0 12.9

CHART:WITH FACTOR_ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (ANP)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Applicant
Kind of EUT
Mode!| No
Serial No.

Mode / Remarks

DATA OF RADIATE

Radiated Spurious Emission

© FUJITSU TEN Limited
© DISPLAY

© BTO007A

: 26000014
: Bluetooth Receiving 2441MHz
LIMIT :  FCC Part15 Subpart B Class B(3m)/USA, belowiGHz:QP / RSS-Gen 7.2.3

(30MHz-1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

D EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

Report No.

Power

Temp. /Humi
Operator

Date : 2006/03/30 03:40:40
: 26GE0296-HO
© De12v

© 20deg. C / 32%
© Yasuyuki Fukui

— Horizontal
—— Vertical
[dBuV/m] << QP DATA >> Cx) I\-[g::ar;tal
80
70
60
50 (
40
B
30 T <ﬁ T *‘
20 T ?
10 7
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
Antenna Loss& |
Frequency Reading DET Factor Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB
55.972 23.8 QP 9.4 -20.0 132 Hori. 40.0 26.8
56.513 31.0 QP 9.3 -20.0 203 Vert. 40.0 19.7
99.800 22.8 QP 10.5 -19.1 14.2 Hori. 435 29.3
99.800 31.8 QP 10.5 -19.1 232 Vert. 435 20.3
360.321 36.7 QP 16.4 -16.4 36.7 Hori. 46.0 9.3
360.321 29.5 QP 16.4 -16.4 29.5 Vert. 46.0 16.5
367.335 343 QP 16.6 -16.4 345 Hori. 46.0 1.5
370.140 315 QP 16.7 -16.4 31.8 Vert. 46.0 14.2
398.190 24.1 QP 17.6 -16.4 25.3 Vert. 46.0 20.7
393.988 259 QP 17.5 -16.5 269 Hori. 46.0 19.1
431.863 26.0 QP 17.7 -16.5 272 Hori. 46.0 18.8
431.863 323 QP 17.7 -16.5 335 Vert. 46.0 12.5
464.128 234 QP 17.8 -16.5 24.7 Hori. 46.0 213
465.531 29.9 QP 17.8 -16.5 31.2 Vert. 46.0 14.8
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP.
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission
(1GHz-26GHz)
UL Apex Co., Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber
Company :FUJITSU TEN Limited REPORT NO : 26GE0296-HO
Equipment : DISPLAY REGULATION : Fec Partl5 Subpart C 15.247(d)
Model : BTO07A TEST DISTANCE 1 3/lm
Sample No. :2G000014 DATE 1 03/26/2006 :03/29/2006
Power : DC 12V (Car Battery) TEMPERATURE :20deg.C :20deg.C
Mode : Bluetooth, Tx 2402MHz(DHSY) HUMIDITY :32% :32%
Remarks : Normal position ENGINEER : Kenichi Adachi : Kenichi Adachi
PKDETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP | CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor | GAIN LOSS Filter HOR | VER PK HOR | VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 50.6 53.5 23.6 36.8 1.9 0.0 393 42.2 74.0 34.7 31.8
2 2390.0 47.4 46.3 30.5 36.3 2.2 0.0 43.8 42.7 74.0 30.2 313
3* 2400.0 77.1 73.0 30.5 36.3 22 0.0 73.5 69.4 74.0 - -
4 4804.0 48.3 52.1 353 35.9 3.0 1.4 52.1 55.9 74.0 21.9 18.1
5 7206.0 46.3 46.6 37.6 35.8 39 1.2 53.2 53.5 74.0 20.8 20.5
6 9608.0 47.0 47.2 36.6 36.4 4.6 1.0 52.8 53.0 74.0 21.2 21.0
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12010.0 50.0 50.7 40.2 40.3 5.6 1.8 47.8 48.5 74.0 26.2 25.5
8 14412.0 49.9 50.3 42.7 42.1 5.8 0.9 47.7 48.1 74.0 26.3 25.9
9 16814.0 50.8 50.8 45.7 41.8 6.1 1.2 52.5 52.5 74.0 21.5 21.5
10 19216.0 46.5 46.5 39.4 40.2 10.0 0.0 46.2 46.2 74.0 27.8 27.8
11 21618.0 43.8 43.8 39.7 40.2 10.4 0.0 44.2 44.2 74.0 29.8 29.8
12 24020.0 44.7 44.7 39.7 39.1 10.1 0.0 45.9 45.9 74.0 28.1 28.1
AVDETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER | Factor [ GAIN | LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 38.2 43.6 23.6 36.8 1.9 0.0 26.9 323 54.0 27.1 21.7
2 2390.0 334 33.1 30.5 36.3 2.2 0.0 29.8 29.5 54.0 242 245
3* 2400.0 65.5 62.2 30.5 36.3 2.2 0.0 61.9 58.6 54.0 - -
4 4804.0 39.6 44.9 353 35.9 3.0 1.4 43.4 48.7 54.0 10.6 53
5 7206.0 32.5 32.5 37.6 35.8 39 1.2 39.4 39.4 54.0 14.6 14.6
6 9608.0 34.6 34.6 36.6 36.4 4.6 1.0 40.4 40.4 54.0 13.6 13.6
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12010.0 373 373 40.2 40.3 5.6 1.8 35.1 35.1 54.0 18.9 18.9
8 14412.0 37.2 37.0 42.7 42.1 5.8 0.9 35.0 34.8 54.0 19.0 19.2
9 16814.0 372 372 45.7 41.8 6.1 1.2 389 38.9 54.0 15.1 15.1
10 19216.0 31.9 31.9 39.4 40.2 10.0 0.0 31.6 31.6 54.0 22.4 224
11 21618.0 323 323 39.7 40.2 10.4 0.0 32.7 32.7 54.0 213 21.3
12 24020.0 32.2 32.2 39.7 39.1 10.1 0.0 33.4 33.4 54.0 20.6 20.6
* Reference data
20dBc(Fundamental 2402MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP | CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
0 | 24020 | 1016 [ 981 | 305 | 363 | 22 | 0.0 980 | 945 | - | - | -
3 | 24000 | 463 | 439 | 305 | 363 | 22 | 0.0 427 | 403 [Funda-20dB] 353 | 342

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission

(1GHz-26GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.l Semi Anechoic Chamber

Company :FUJITSU TEN Limited REPORT NO : 26GE0296-HO
Equipment : DISPLAY REGULATION : Fce Partl5 Subpart C 15.247(d)
Model : BT007A TEST DISTANCE : 3/Im
Sample No. :2G000014 DATE 1 03/262006 1 03/29/2006
Power : DC 12V (Car Battery) TEMPERATURE :20deg.C :20deg.C
Mode : Bluetooth, Tx 2441MHz(DHS5) HUMIDITY :32% 132%
Remarks : Normal position ENGINEER : Kenichi Adachi : Kenichi Adachi
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT | AMP [CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1449.5 49.5 50.3 24.3 36.6 2.0 0.0 39.2 40.0 74.0 34.8 34.0
2 4882.0 50.3 54.1 35.6 359 3.0 1.4 54.4 58.2 74.0 19.6 15.8
3 7323.0 46.6 46.2 377 35.8 39 1.1 53.5 53.1 74.0 20.5 20.9
4 9764.0 46.3 47.0 36.5 36.5 4.6 1.1 52.0 52.7 74.0 22.0 21.3
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12205.0 50.0 50.4 40.3 40.6 5.6 1.7 475 479 74.0 26.5 26.1
6 14646.0 48.1 48.6 42.8 41.8 5.8 0.8 46.2 46.7 74.0 27.8 273
7 17087.0 49.0 49.5 46.2 41.8 6.2 1.3 51.4 51.9 74.0 22.6 22.1
8 19528.0 455 45.5 39.6 40.1 10.1 0.0 45.6 45.6 74.0 28.4 28.4
9 | 21969.0 48.1 48.1 40.1 40.1 10.5 0.0 49.1 49.1 74.0 24.9 249
10 | 24410.0 44.1 44.1 39.8 39.7 10.2 0.0 44.9 44.9 74.0 29.1 29.1
AVDETECT (RBW: IMHz, VBW: 10Hz)
No.| FREQ S/A READING ANT | AMP [CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1449.5 357 38.3 24.3 36.6 2.0 0.0 25.4 28.0 54.0 28.6 26.0
2 4882.0 415 46.9 35.6 359 3.0 1.4 45.6 51.0 54.0 8.4 3.0
3 7323.0 32.8 332 37.7 35.8 39 1.1 39.7 40.1 54.0 14.3 13.9
4 9764.0 33.0 34.0 36.5 36.5 4.6 1.1 38.7 39.7 54.0 15.3 14.3
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12205.0 36.9 36.9 40.3 40.6 5.6 1.7 34.4 34.4 54.0 19.6 19.6
6 14646.0 357 35.8 42.8 41.8 5.8 0.8 33.8 33.9 54.0 20.2 20.1
7 17087.0 36.4 36.4 46.2 41.8 6.2 1.3 38.8 38.8 54.0 15.2 15.2
8 19528.0 31.5 31.5 39.6 40.1 10.1 0.0 31.6 31.6 54.0 22.4 224
9 |21969.0 34.4 34.4 40.1 40.1 10.5 0.0 354 35.4 54.0 18.6 18.6
10 | 24410.0 31.7 31.7 39.8 39.7 10.2 0.0 32.5 32.5 54.0 21.5 21.5

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.
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Radiated Spurious Emission

(1GHz-26GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.l Semi Anechoic Chamber

Company :FUJITSU TEN Limited REPORT NO : 26GE0296-HO
Equipment : DISPLAY REGULATION : Fec Partl5 Subpart C 15.247(d)
Model : BTO07A TEST DISTANCE : 3/Im
Sample No. :2G000014 DATE : 03/26/2006 :03/29/2006
Power : DC 12V (Car Battery) TEMPERATURE :20deg.C : 20deg.C
Mode : Bluetooth, Tx 2480MHz(DHS) HUMIDITY :32% 132%
Remarks : Normal position ENGINEER : Kenichi Adachi : Kenichi Adachi
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT | AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 51.7 53.9 23.6 36.8 1.9 0.0 40.4 42.6 74.0 33.6 31.4
2 2483.5 54.8 50.4 30.3 36.3 2.1 0.0 50.9 46.5 74.0 23.1 27.5
3 4960.0 52.4 54.1 359 35.8 3.0 1.4 56.9 58.6 74.0 17.1 15.4
4 7440.0 46.7 41.7 37.8 35.8 4.0 1.1 53.8 54.8 74.0 20.2 19.2
5 9920.0 47.5 47.2 36.3 36.6 4.7 1.2 53.1 52.8 74.0 20.9 21.2
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12400.0 50.1 50.2 40.4 41.0 5.6 1.6 472 47.3 74.0 26.8 26.7
7 14880.0 50.2 49.9 43.0 41.5 5.8 0.9 48.9 48.6 74.0 25.1 254
8 17360.0 50.0 50.9 46.5 42.0 6.2 1.7 52.9 53.8 74.0 21.1 20.2
9 19840.0 43.8 43.8 39.4 40.0 10.1 0.0 43.8 43.8 74.0 30.2 30.2
10 | 22320.0 443 44.3 40.1 39.9 10.4 0.0 454 454 74.0 28.6 28.6
11 | 24800.0 44.5 44.5 40.0 40.2 10.3 0.0 45.1 45.1 74.0 28.9 28.9
AVDETECT (RBW: 1MHz, VBW: 10Hz)
No.| FREQ S/A READING ANT | AMP |CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 39.6 44.1 23.6 36.8 1.9 0.0 28.3 32.8 54.0 25.7 21.2
2 2483.5 472 43.6 30.3 36.3 2.1 0.0 433 39.7 54.0 10.7 14.3
3 4960.0 45.1 474 359 35.8 3.0 1.4 49.6 51.9 54.0 4.4 2.1
4 7440.0 329 329 37.8 35.8 4.0 1.1 40.0 40.0 54.0 14.0 14.0
5 9920.0 33.2 34.9 36.3 36.6 4.7 1.2 38.8 40.5 54.0 15.2 13.5
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12400.0 37.6 375 40.4 41.0 5.6 1.6 34.7 34.6 54.0 19.3 19.4
7 14880.0 36.6 37.0 43.0 415 5.8 0.9 353 35.7 54.0 18.7 18.3
8 17360.0 37.0 37.0 46.5 42.0 6.2 1.7 39.9 39.9 54.0 14.1 14.1
9 19840.0 31.9 31.9 394 40.0 10.1 0.0 31.9 31.9 54.0 22.1 22.1
10 | 22320.0 334 334 40.1 39.9 10.4 0.0 345 34.5 54.0 19.5 19.5
11 | 24800.0 33.2 33.2 40.0 40.2 10.3 0.0 33.8 33.8 54.0 20.2 20.2

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen. The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.
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UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission

(1GHz-26GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.1 Semi Anechoic Chamber

Company :FUJITSU TEN Limited REPORT NO : 26GE0296-HO
Equipment : DISPLAY REGULATION : Fec Part15 Subpart B / RSS-Gen 7.2.3
Model : BT007A TEST DISTANCE : 3/lm
Sample No. :2G000014 DATE :03/262006
Power : DC 12V (Car Battery) TEMPERATURE :20deg.C
Mode : Bluetooth, Rx 2441MHz(DHS) HUMIDITY 132%
Remarks : Normal position ENGINEER : Kenichi Adachi
PK DETECT (RBW: 1MHz, VBW: 1MHz)
No. | FREQ S/A READING ANT | AMP |CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 533 58.3 23.6 414 1.9 0.0 37.4 424 74.0 36.6 31.6
2 2460.0 58.5 57.1 30.4 41.3 2.0 0.0 49.6 48.2 74.0 24.4 25.8
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT | AMP |CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 41.1 49.1 23.6 414 1.9 0.0 25.2 332 54.0 28.8 20.8
2 2460.0 56.3 51.6 30.4 41.3 2.0 0.0 47.4 42.7 54.0 6.6 11.3

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen. The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Spurious Emission

Ch:Low

30MHz-1GHz

1GHz-5GHz

i Agilent E T i Agilent E T
Mkr1 442.3 MHz Mkr1 2.40 GHz
Ref -10 dBm #Atten 0 dB 74591 dBm Ref -10 dBm #Atten 0 dB -12.78 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Z =
&
s s (Marker I = !
dBm dBm  |-2.400000000 GHz
49 70 AN
Tz o aom
S1 M2 Start 1 GHz Stop 5 GHz
§3 FCf T ot e e ot st s B I P L #VBW 300 kHz Sweep 10 ms (401 pts)
AR Maer Trace Type X fods Amplitude
1 @ Freq 240 GHz 1278 dBm
mr z ) Freq 1.20 GHz 72.86 dBm
E @ Freq 481 6Hz 70.62 dBm
442 250000 MHz
-74.51 dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

SGHz-10GHz

10GHz-15GHz

i Agilent R T 0 Agilent R T
Mkr1 9.6125 GHz Mir1 14.4750 GHz
Ref -10 dBm #Atten 0 dB 74.2 dBm Ref -10 dBm #Atten 0 dB -74.69 dBm
Peak Peak
Loy Loy
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dB/ dB/
DI DI
328 328
dBm dBm
L I I B U OO U € Y. SO VU O O AN S WO BV OO B
AA AA

Viarker Viarker

g 6125000 GHz 14 475000000 GHz

-74.2dBm -74.69 dBm
Start5 GHz Stop 10 GHz Start 10 GHz Stop 15 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 12.5 ms {401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 25 ms (401 pts)

15GHz-20GHz

20GHz-25GHz

0 Agilent R T 4 Agilent R T
Mir1 15.1125 GHz Mir1 24.9750 GHz
Ref -10 dBm #Atten 0 dB 7445 dBm Ref -10 dBm #Atten 0 dB 73.78 dBm
Peak Peak
Log Log
10 10
dB/ dB/
DI DI
328 328
dBm dBm
El
L o O A O Y I . PO U N e S S
AA AA

Viarker Viarker

15112500000 GHz 24 975000000 GHz

-74.45 dBm -73.78 dBm
Start 13 GHz Stop 20 GHz Start 20 GHz Stop 23 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission

Ch:Mid

30MHz-1GHz

1GHz-5GHz

40 Agilent R T 0 Agilent R T
Mkr1 747.8 MHz Mkr1 2.44 GHz
Ref -10 dBm #Atten 0 dB -74.04 dBm Ref -10 dBm #Atten 0 dB -12.85 dBm
Peak Peak
Log Log
10 10
dB/ dB/
5 A
o o [DidpldyLind L e PNV NUSRN SPWR RSN N (N
329 329
dBm dBm -32.88 dBm
a2
S1 M2 Start 1 GHz Stop 5 GHz
§3 FOpm et e [ T #Res BW 100 kHz #VBW 300 kHz Sweep 10 ms (401 pts)
AL Matker Trace Type X sois Amplitude
1 @ Freq 2.44 GHz -12.85 dBm
Varker z @ Freq 122 GHz 72,05 dBm
El @ Freq 488 GHz 66,99 dBm
747 800000 MH=z
-74.04 dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

SGHz-10GHz

10GHz-15GHz

i Agilent E T i Agilent E T
Mkr1 9.7625 GHz Mkr1 12.8500 GHz
Ref -10 dBm #Atten 0 dB 7481 dBm Ref -10 dBm #Atten 0 dB -74.97 dBm
Peak Peak
Log Log
10 10
dB/ dB/
DI DI
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dBm dBm
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Viarker Viarker
9 7625000 GHz 12850000000 GHz
-74.81 dBm -74.97 dBm
Startd GHz Stop 10 GHz Start 10 GHz Stop 15 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 12.5 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 25 ms ({401 pts)

15GHz-20GHz

20GHz-25GHz

40 Agilent R T 0 Agilent R T
Mkr1 15.1625 GHz Mkr1 249875 GHz
Ref -10 dBm #Atten 0 dB 74.3 dBm Ref -10 dBm #Atten 0 dB -74.16 dBm
Peak Peak
Log Log
10 10
dB/ dB/
DI DI
329 329
dBm dBm
s U RPN DUV VNIV RPN VSR SRV USRI RN R B e e e i P
AA AA

Viarker Viarker

15162500000 GHz 24 987500000 GHz

-74.3 dBm -74.16 dBm
Start 15 GHz Stop 20 GHz Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.
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Conducted Spurious Emission

Ch:High

30MHz-1GHz

1GHz-5GHz

40 Agilent R T 0 Agilent R T
Mkr1 553.8 MHz Mkr1 2.48 GHz
Ref 10 dBm #Atten 0 dB 74.34 dBm Ref 10 dBm #Atten 0 dB 12.66 dBm
Peak Peak
Log Log
10 10
dB/ dB/
o \
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327 327
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s1 Fef [T e ¥#Res BW 100 kHz #VBW 300 kHz Sweep 10 ms (101 pts)
BA Matker Trace Type X Bods Amplitude

1 @2 Freg 2.42 GHz -12.86 dBm

2 ) Freq 1.24 GHz 6856 dBm

3 ) Freq 496 GHz 6761 dBm
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

SGHz-10GHz

10GHz-15GHz

i Agilent E T i Agilent E T
Mkr1 9.9250 GHz Mkr1 12.5375 GHz
Ref -10 dBm #Atten 0 dB -74.02 dBm Ref -10 dBm #Atten 0 dB -79.15 dBm
Peak Peak
Log Log
10 10
dB/ dB/
DI DI
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dBm dBm
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§3 FCfmmr it fo ey i S e S s3 FC bt WM s S
AR AR
Viarker Viarker
9 9250000 GHz 12 537500000 GHz
-74.02 dBm -75.15 dBm
Start5 GHz Stop 10 GHz Start 10 GHz Stop 19 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 12.5 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 23 ms (401 pts)

15GHz-20GHz

20GHz-25GHz

i Agilent R T 0 Agilent R T
Mkr1 16.5125 GHz Mir1 24.9250 GHz
Ref -10 dBm #Atten 0 dB -74.35 dBm Ref -10 dBm #Atten 0 dB -73.79 dBm
Peak Peak
Loy Loy
10 10
dB/ dB/
DI DI
327 327
dBm dBm
B
AA AA
Viarker Viarker
16512500000 GHz 24 925000000 GHz
-74.35 dBm -73.79 dBm
Start 15 GHz Stop 20 GHz Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 50 ms (401 pts)
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Head Office EMC Lab.
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Conducted Spurious Emission

Band Edge compliance

Hopping on (Ch:Low)

Hopping on (Ch:High)
R T

i Agilent R T i Agilent
Mkr1 2.40205 GHz Mkr1 2.480025 GHz
Ref 102 dBpv #Atten 5 dB 93.71 dBpyv Ref 102 dBpyv #Atten 5 dB 93.69 dByv
Peak < Peak b
Lo B Lo
Log PO e T
dB/ ,f dB/
= =
DI LS - Marker ey TS AN N
3.7 3.7
By aByy [ 2.4800250 GHz
02 20-~AR\
SOOIy
Center 2.395 GHz Span 20 MHz Center 2.483 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (101 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
Mater Trase Type X fodis Amplitude Matcar Trace Type X fods Amplitude
1 @ Freq 240208 GHz 8271 4By 1 @ Freq 2480025 GHz 9360 dByM
2 @ Freq 2.40000 GHz 3286 4By 2 @ Freq 2483825 GHz 36,85 4By
3 @ Freq 230000 GHz 3286 4By E @ Freq 2483500 GHz 35.24 dByM

Hopping off (Ch:Low)

Hopping off (Ch:High)
R T

= Agilent R T 0 Agilent
Mkr1 2.40205 GHz Mkr3 2.483500 GHz
Ref 102 dBpy #Atten 5 dB 93.71 dBp Ref 102 dB. #Atten 5 dB 34.13 dByv
Peak Peak
Log T Loy
10 j \ 10 \
dB/ / \ dB/
i ¥
: i

?3' ; | Marke o L ]D:: ; TR N Y
aByv | 2.402050000 GHZ aBuv | 2.483500000 GHZ

O2 71 AR\ 24 12 AR

SO Aoy T T GO
Center 2.395 GHz Span 20 MHz Center 2.483 GHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Marker Trace Type X Aoxis

Amplitude Matker Trace Type X Axis Amplitude
1 @ Freq 2.40205 GHz 9371 dBpv 1 @ Freq 2.460025 GHz 9371 dBpy
2 @ Freq 2.40000 GHz 38.88 dBpV z @ Freq 2.481000 GHz 53.98 BV
3 @ Freq 2.39000 GHz 32.98 dBpv B @ Freq 2.463500 GHz 34.13 BV
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99% Occupied Bandwidth

Hopping ON Hopping OFF : 2402MHz
0 Agilent R T 4 Agilent R T
Ref 5 dBm #Atten 5 dB Ref 5 dBm #Atten 5 dB
iFEZk ‘ ‘ | N iFEZk
og 04
t, R R i = =
] ‘\
| Center
2402000000 GHZ

Start 2.4 GHz Stop 2.483 GHz
#Res BW 30 kHz #VBW 300 kHz Sweep 7.613 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 9900 %
77.9618 MHz ©dB M00GB
Transnit Freg Errar -475.455 kHz
% dB Bandwidth 79,174 MHz

Center 2.402 GHz
#Res BW 100 kHz

Span 3 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 9900 %
946.8610 kHz xdB 200048

Transnit Freg Errar -21.252 kHz

% dB Bandwidth 1.114 MHz

Hopping OFF : 2441MHz

Hopping OFF : 2480MHz

i Agilent R T 0 Agilent R T

Ref 5 dBm #Atten 5 dB Ref 5 dBm #Atten 5 dB

#Peak #Peak

Loy Loy

1 K 1

B/ 2 Y B/ N Ay
Center |Center
2441000000 GHz 2480000000 GHz

Span 3 MHz
Sweep 3 ms (401 pts)

Center 2.441 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Oco BW % Pwr 9900 %
949.9458 kHz €dB 20048

Transmit Freq Error -19.181 kHz

% dB Bandwidth 1.116 MHz

Center 2.48 GHz
#Res BW 100 kHz

Span 3 MHz

#VBW 300 kHz Sweep 3 ms (401 pts)

Occupied Bandwidth Oco BW % Pwr 9900 %
948.8991 kHz €dB 20048

Transmit Freq Error -15.765 kHz

% dB Bandwidth 1.115 MHz
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